

檢 査 證 明 書

INSPECTION CERTIFICATE

COPY OF MILL TEST CERTIFICATE

委託者명 Customer: VILLAGERO
 注文番號 L/C NO.:
 購買番號 P/O NO.: 462005100001
 品名 Name: WIDE FLANGE BEAMS
 規格 Specification: TO ASTM A-36 AND ACC. TO ASTM A-572 GRADE 50(DUAL CERTIFIED)

證明番號 Certificate No.:
 検査證明番號 Class Cert. No.:
 発行日付 Date of Issue: 2005-11-23
 委託者명 Customer: INH STEEL COMPANY
 注文番號 L/C NO.:
 購買番號 P/O NO.: 4620051100210-16

規格	數量	製鋼番號 Heat No.	數量 (PCS) 重量 (KGS)	化學成分 (%)											引張試驗 Tensile Test		延伸率 El. (%)	屈曲試驗 Band Test (°)	AVG	衝擊試驗 Impact Test	備考 Remarks
				C	Si	Mn	P	S	Cu	Ni	Mo	Cr	Al	Nb	N _e	CE ⁽¹⁾					
16X5-1/2X31	55	D 057637	30,910	11	24	119	28	36	34	8	7	2	5	20	542.3	418.7	25.5		1		
40.00 FT	20	D 057641	11,240	10	27	112	30	40	10	10	2	6	17	548.2	416.8	26.0		2			
16X5-1/2X31	20	D 057922	78,360	14	20	94	34	34	9	8	1	5	17	527.6	407.0	25.0		3			
40.00 FT	85	D 057930	42,445	14	30	98	27	36	33	1	4	4	16	531.5	405.0	25.0		1			
16X7X36	40	D 057332	26,120	18	25	96	30	38	8	6	1	3	17	534.5	409.9	28.5		2			
40.00 FT	85	D 057333	55,505	17	34	87	34	31	7	11	1	4	13	543.3	428.6	26.5		1			
16X7X36	10	D 057334	6,530	14	20	92	34	33	31	1	3	16	547.2	425.6	27.5		2				
40.00 FT	40	D 057312	29,040	14	30	105	29	34	44	1	5	18	542.3	412.9	27.0		3				
16X7X40	70	D 057313	50,820	14	22	91	32	34	10	9	3	13	545.2	427.6	27.5		1				
40.00 FT	505		330,970						31	1	3	13	543.3	421.7	28.0		2				
40.00 FT	505		330,970						8	9	9	13	547.2	425.6	27.5		3				

(注) (1) Ceq: (2) Gauge length : 200 mm (3) Impact Specimen Size

Note: 上記の製品は検査の結果、指定された規格に合格したことを証明いたします。
 WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.

監 督 官 Witnessed by: MGR of Q.A Team
 品質保証 Team 品質保證 Team